
OPTIONS FOR IMPROVED 
NUTRIENT REMOVAL AND RECOVERY

FROM MUNICIPAL WASTEWATER
IN THE CANADIAN CONTEXT

UNIVERSITY OF MANITOBA

March 2015



Canadian Municipal Water Consortium 
Canadian Water Network 

 

Options for Improved Nutrient Removal and Recovery 
from Municipal Wastewater 

in the Canadian Context 

 
Final Report 

 

Principal Investigator and Author 
Jan Oleszkiewicz, Ph.D., P.Eng., C.Eng., BCEE 

 
Researchers and Authors 

 
Damian Kruk, M.Sc. 
Tanner Devlin, B.Sc. 

Monireh Lashkarizadeh, B.Sc. 
Qiuyan Yuan, Ph.D., P.Eng. 

University of Manitoba 
 

With contribution from  
 

Sergey Lobanov, Ph.D. 
Don Mavinic, Ph.D., P.Eng. 

University of British Columbia 
George Nakhla, Ph.D., P.Eng. 
[...]
Figure 5.5 Schematic of the Lystek process .................................................................................. 59 
Figure 5.6 Schematic of an established process of alkalinity addition - the N-Viro process ........ 60 
Figure 5.7 An emerging technology: VitAG process producing ammonium sulfate .................... 60 
Figure 5.8 Schematic of the Neutralizer® process ........................................................................ 61 
Figure 5.9 Schematic of the Schwing-Bioset process ................................................................... 62 
Figure 5.10 WASSTRIP process schematic and various forms of recovered struvite ................... 64 
Figure 5.11 Multiform Harvest struvite recovery reactor ............................................................ 65 
Figure 5.12 Struvite recovery plant at Lake Shinji WWTP using PHOSNIX process ...................... 66 
Figure 5.13 Simplified scheme of Geestmerambacht WWTP....................................................... 67 
Figure 5.14 Schematic of the AirPrex process as used in Germany. Primary sludge is digested 
separately. WAS is subject to pre-hydrolysis before digestion followed by AirPrex process ...... 68 
Figure 5.15 Schematic of the P-RoC process. ............................................................................... 68 
Figure 5.16 Schematic of the PASH process for phosphorus recovery from ash ......................... 69 
Figure 5.17 Schematic of the Phostrip process. ........................................................................... 70 
Figure 5.18 Ammonia steam stripping flow diagram ................................................................... 71 
Figure 5.19 Flow diagram of air stripping process for ammonia recovery ................................... 72 
Figure 6.1 Options for nutrient reuse of various forms of nutrients ............................................ 76 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page vi 

Figure 6.2 Impact of biosolids processing on transportation emissions ...................................... 77 
Figure 7.1 Water Quality-based approach of the US Clean Water Act ........................................ 91 
Figure 8.1 Annual operating costs for nutrient removal at 40 ML/d WWTP at increasing effluent 
quality requirements .................................................................................................................. 106 
Figure 8.2 Drivers for and barriers against, extractive phosphorus recovery ............................ 108 
Figure 8.3 Extractive phosphorus recovery technologies proven in full scale operation .......... 112 
Figure 8.4 Drivers for and barriers against, extractive ammonia recovery ................................ 113 

 

 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page vii 

LIST OF TABLES 

Table 3.1 Conflicting needs of bacteria in a BNR system ............................................................. 15 
Table 3.2 Average effluent phosphorus quality achievable through existing, proven technology 
options .......................................................................................................................................... 26 
Table 3.3 Advantages (+) and disadvantages (-) of EBPR, physicochemical and combined 
biological/chemical phosphorus removal ..................................................................................... 27 
Table 5.1 Mechanisms of phosphorus recovery ........................................................................... 58 
Table 6.1 Advantages and disadvantages associated with land application of recovered 
nutrients ........................................................................................................................................ 80 
Table 7.1 Canada’s Federal Wastewater Regulations. ................................................................. 81 
Table 7.2 Municipal minimum effluent quality requirements in British Columbia. ..................... 82 
Table 7.3 Municipal effluent quality requirements in BC if maximum daily flow > 50 m3/d. ...... 83 
Table 7.4 Water quality guidelines used by Ontario. ................................................................... 84 
Table 7.5 Tertiary treatment requirements for continuous discharge to a water body in Alberta
....................................................................................................................................................... 85 
Table 7.6 Tertiary treatment requirements for intermittent discharge ....................................... 85 
Table 7.7 Example of WWTP effluent limits in Manitoba, based on 30-days rolling average. .... 86 
Table 7.8 Technology-based effluent TP limits ............................................................................. 87 
Table 7.9 US Federal wastewater effluent regulations ................................................................ 92 
Table 7.10 Nutrient discharge limits in the regions of the Great Lakes and the Chesapeake Bay
....................................................................................................................................................... 93 
Table 7.11 EU wastewater discharge regulations......................................................................... 94 
Table 7.12 Selected EU member state effluent regulations ......................................................... 94 
Table 7.13 Selected Australian surface water discharge pollutant limits .................................... 95 
Table 7.14 China’s effluent pollutant limits .................................................................................. 95 
Table 8.1 Approximate effluent nutrient quality achievable through existing, proven technology 
options ........................................................................................................................................ 107 
Table 8.2 Companies offering ammonia recovery/removal technologies ................................. 115 
Table 8.3 Reuse of nitrogen through land application of various forms of biosolids treated by 
state-of-the-art proven technologies. ........................................................................................ 116 
Table 9.1 Discussion topics for workshop ................................................................................... 128 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page viii 

GLOSSARY OF TERMS 

AADWF Annual average dry weather flow 

abDON Bioavailable dissolved organic nitrogen 

AerAOB See AOB 

AMX Anammox bacteria 

AnAOB Anaerobic ammonia oxidizing bacteria, see AMX 

AOB Aerobic ammonia oxidizing bacteria 

AS Activated sludge 

ASM 

bCOD 

bpCOD 

bsCOD 

Activated sludge model 

Biodegradable COD 

Biodegradable particulate COD 

Biodegradable soluble COD 

bDON biodegradable dissolved organic nitrogen 

BNR Biological nutrient removal 

BOD Biochemical oxygen demand 

BPR Biological phosphorus removal 

Capex Capital expenditures 

CAS 

CAS EA 

Conventional activated sludge 

CAS extended aeration 

CBOD Carbonaceous biochemical oxygen demand 

CEPT 

CESI 

COA 

COD 

Chemically enhanced primary treatment 

Canadian Environmental Sustainability Indicator 

Certificate of approval 

Chemical oxygen demand 

DNPAO Denitrifying phosphorus accumulating organisms  

DS 

EBPR 

Dry solids 

Enhanced biological phosphorus removal 

ENR Estimated nitrogen release 

GAO Glycogen accumulating organisms 

HPO and HPOAS 

HRAS 

High purity oxygen activated sludge 

High rate activated sludge process 

HRT Hydraulic residence time 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page ix 

IFAS Integrated fixed-film activated sludge 

IJC 

IR 

International Join Commission (Canada & United States) 

Internal biomass recycle 

JHB 

LOT 

Johannesburg process 

Limit of technology 

LSCFB 

MAP 

Liquid–solid ���������	
��������������������� 

Magnesium-amono-phosphate (struvite) 

MBBR Moving bed biofilm reactor 

MBfR Membrane biofilm reactor 

MBMBR Moving bed membrane bioreactor 

MBR Membrane bioreactor 

MJHB Modified Johannesburg process 

ML Mixed liquor 

MLE Modified Ludzack-Ettinger process 

MLF Mixed liquor fermenter 

MLR Mixed liquor recycle 

MLSS Mixed liquor suspended solids 

MLVSS Mixed liquor volatile suspended solids 

MOS Margin of safety 

MSBR Membrane sequencing batch reactor 

MUCT Modified University of Cape Town process 

N 

NDN 

Nitrogen 

Nitrification denitrification (Cyclic) 

NLR Nitrogen loading rate 

NOB Nitrite oxidizing bacteria 

NPDES National pollution discharge elimination system 

NPV Net present value 

Opex 

ORP 

Operational expenditures 

Oxidation reduction potential Redox 

P Phosphorus 

PAO Phosphorus accumulating organisms 

PC Primary clarifier 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page x 

PE or p.e. People equivalent 

PHA 

PN/A 

Polyhydroxyalkanoate 

Partial nitritation/anammox 

POTW Publically owned treatment works 

PS 

PWQO 

Primary sludge 

Provincial water quality objectives (Ontario) 

RAS 

rbCOD 

Return activated sludge 

Rapidly degradable soluble COD 

rDON 

SBR 

Refractory dissolved organic nitrogen 

Sequencing batch reactor 

SC Secondary clarifier 

sCOD Soluble chemical oxygen demand 

SDL Sludge dewatering liquor 

SDNR Specific denitrification rate 

SND Simultaneous nitrification denitrification 

SOUR 

SPEDS 

Specific oxygen uptake rate 

State pollution discharge elimination system 

SRF 

SRP 

Struvite recovery facility 

Soluble reactive phosphorus 

SRT Solids residence time 

TAN Total ammonia nitrogen 

tCOD Total chemical oxygen demand 

TIC Total inorganic carbon 

TIN Total inorganic nitrogen 

TKN 

TN 

TP 

Total Kjeldahl nitrogen 

Total nitrogen 

Total phosphorus 

TMDL Total maximum daily loads 

TS Total solids 

TSS Total suspended solids 

UAN Un-ionized ammonia 

UCT University of Cape Town process 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page xi 

VS Volatile solids 

VSS Volatile suspended solids 

WAS 

WASSTRIP 

Waste activated sludge 

WAS fermentation process removing P from supernatant 

WQG Water quality guideline 

WQS Water quality standards 

WQT 

WRF 

Water quality trading 

Water reclamation facility 

WWF Wet weather flow 

WWTP Wastewater treatment plant (in this report limited to 
municipal utilities) 

 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Executive Summary  Page 1 

1 EXECUTIVE SUMMARY AND RECOMMENDATIONS 

Increasing public awareness of the threat that nutrient discharges pose to surface waters is 
creating pressure on municipalities to introduce or improve the removal of N and P from 
wastewater. The current goal is to accomplish nutrient removal with the least possible social 
and environmental impacts, all the while exerting the lowest financial burden. Mitigating the 
negative circumstances in these three areas, which together make up the so called triple 
bottom line, allows municipalities to approach sustainability in wastewater treatment. In the 
past two decades, researchers and practitioners around the world introduced many 
improvements to conventional processes and developed a number of new technologies that 
surpass the current level of treatment and have the potential for lower operational costs. These 
processes include N removal with significantly reduced energy demand and processes for 
recovery and reuse of water and nutrients, as well as energy production from wastewater. 

This project was commissioned by the Canadian Water Network’s (CWN) Canadian Municipal 
Water Consortium (CMWC) as a means of determining opportunities for nutrient removal, 
recovery, and reuse from municipal wastewater in the Canadian context.  Results were to be 
summarized and disseminated amongst all stakeholders of wastewater treatment, including 
regulators, consultants/designers, municipalities, and researchers. The overall objectives of the 
project were: 

1. Evaluate the state-of-the-art in research and integrate it with current practice and the 
incoming new developments. Identify the most feasible options for nutrient removal 
and nutrient recovery from municipal wastewater and solid streams. Present 
jurisdictional regulations in Canada with suggestions as to future regulatory changes 
commensurate with increased awareness of deteriorating water quality affected by 
nutrient discharge. Determine research and development needs for Canadian 
conditions. 

2. Determine the key elements for construction of a national consultation workshop 
platform and on-line dialogue forum on nutrient removal, nutrient recovery and reuse 
from municipal wastewater and solids streams.  

In order to accomplish these objectives the study employed three methods of data/knowledge 
collection: (1) literature review; (2) online survey of wastewater treatment plants; and (3) 
individual interviews with field experts. Over 400 papers, reports and textbooks, going back as 
far as 2004. regarding nutrient removal, recovery and reuse from municipal wastewater were 
reviewed. Both research and practice findings were summarized, describing state-of-the-art 
processes and the most important trends that will become game-changers for WWTP in the 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Executive Summary  Page 2 

near future.  The survey of WWTPs was developed based on the results from the first round of 
literature review and sent to over 150 municipalities. The survey was setup using the online 
platform SurveyMonkey and generated responses from 69 municipalities. Interviews with 
individual field experts followed the closing of the online survey and were conducted with such 
individuals as WWTPs’ managers/operators, leading consultants, technology vendors, 
regulators and leading academics.  

It was found that the levels of treatment attained at WWTPs in Canada are quite diverse, and 
can be contributed in part to different nutrient discharge regulations in each province and 
varying levels of receiving water sensitivity. Coastal plants, discharging to the ocean in British 
Columbia and the Maritimes, generally do not remove nutrients. The rest of Canada’s 
treatment systems can be roughly divided into three categories. First, smaller communities 
throughout Canada, under 3,000 population equivalents, utilize lagoon systems, most often 
without removal of N or P. The municipalities in Eastern Canada employ conventional activated 
sludge with extended aeration (CAS EA) for removal of organic pollutants and providing 
oxidation of ammonia nitrogen to nitrate nitrogen. Only some of these plants remove nitrate 
nitrogen using simultaneous nitrification-denitrification (SND) processes. Most of them are 
removing P, some to low levels (i.e. below 0.3 mg TP/L) using chemical precipitation (Chem. P).  
The third group includes municipalities in Western Canada, including the Prairies and central 
BC, which practice biological nutrient removal (BNR) processes removing both N and P to levels 
typically set at 15 mg TN/L and 0.5 to 1 mg TP/L.  

No definite answer was found to the question: Is Chem. P or BNR better for phosphorus 
removal? In fact, it was found that both processes, when well designed and operated in 
Canada, offer comparable levels of reliability and effluent total phosphorus (TP) levels at 
0.5 mg TP/L and lower, with the addition of filtration.  On one hand, chem. P processes are very 
compact and reasonably simple to control which reduces the initial investment cost. They do 
[...]
bacteria (AOB) population in order to oxidize the ammonia to nitrite which will be then used by 
denitrifiers. The key factor for the successful partial nitrification operation is suppression of 
nitrite oxidizing bacteria (NOB). NOB growth can be suppressed by strict SRT control, 
intermittent aeration controlled based on ammonia and nitrite concentration and keeping low 
DO in the reactor. Partial nitrification may bring around 25% in energy saving for aeration and 
up to 40% savings in carbon consumption. It also reduces alkalinity requirements. When partial 
nitrification and denitrification are conducted in separate basins, nitrite accumulation and low 
DO in the partial nitrification basin may result in higher N2O emissions in comparison to 
conventional complete nitrification. Overall carbon foot print comparison has to be made for 
individual local conditions, because it will depend on: (1) the available C:N ratio; (2) source of 
external carbon; and (3) available alkalinity and source of electrical energy. 

In parallel to efforts to reduce the carbon demand one must also examine bCOD sources 
already available at the plant. Possible options to optimize existing carbon sources are listed 
below.  

(1) Reduction of alum or ferric dose in the upstream treatment process. Chemical 
precipitation upstream of secondary treatment (i.e. in CEPT or in grit removal 
chambers) removes not only phosphorus but also colloidal COD that could be used in 
the denitrification. In some cases chemical phosphorus removal was so efficient that 
plant operators observed phosphorus starvation in downstream biological processes. 
Thus, if plant suffers from lack of bioavailable carbon, chemical precipitation in the 
preliminary or primary treatment has to be carefully controlled or avoided. 

(2) Increase of the hydraulic loading rates (HLR) in the primary clarifiers. It reduces the 
COD removal efficiency at that stage, which improves the C:N ratio downstream and 
allowed decrease of external carbon dosing for denitrification. It is important to 
increase HLR gradually to find a balance where just enough bCOD is let through PC 
such that secondary treatment is not affected by increased solids loading. 

(3) Primary sludge fermentation in the side stream. Process developed in Kelowna, BC. 
Commonly done in one stage gravity thickeners with SRT of two to eight days. In 
order to extract soluble fermentation products trapped in the dense sludge and to 
stop fermentation process before methanogenesis occurs, elutriation water (final 
effluent containing nitrates) is added at the ratio up to 5 times the raw primary 
sludge influent. Since primary sludge has relatively low TP content the process does 
not affect the phosphorus removal processes in the main stream. 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page 37 

(4) In-line primary sludge fermentation. Primary sludge may also be fermented directly in 
the primary settling basins. This is achieved by increased solids retention time in the 
clarifier. Similarly to fermentation in gravity thickeners sludge elutriation is needed to 
retrieve most of VFA trapped in the sludge. Sludge elutriation in a primary clarifier 
can be simply done using primary influent (hydraulic modifications of inlet are 
required). 

(5) In-line mixed liquor (ML) fermentation. Another approach is to use part of the ML to 
produce the VFA. This method is usually used in EBPR plants; however the increase of 
available carbon improves nitrogen removal process performance as well. Part of the 
ML leaving the anaerobic zone is directed to a completely mixed fermentation tank 
with SRT (equal to HRT) in the range of 1 to 5 days. The fermenter effluent is 
returned to the anaerobic zone inlet. The process of biomass fermentation beside 
VFA releases also NH4-N and PO4-P stored in bacterial cells. Thus, this remedy must 
be used with caution and should be tailored to local plant conditions to avoid 
increased N and P loads overtaxing the benefit of produced rbCOD. This method 
could be improved if recovery of phosphorus from fermented liquor was added. 

(6) Return activated sludge fermentation. The process is similar to the ML fermentation, 
with the difference that the fermenter is fed with fraction of RAS and is then 
discharged to the same zone to which RAS is directed. This allows higher 
concentration of biomass in the fermenter. RAS fermentation also causes increased N 
and P loading.  

(7) Ozonation of the RAS. Part of RAS (e.g., 20%) is continuously ozonated. It was 
reported that even small ozone doses could produce enough sCOD to significantly 
increase denitrification rate in the receiving anoxic zone. The method also reduces 
apparent sludge production and can be used for bulking control (Dytczak et al 2007). 

(8) Use of mechanical hydrolysis of a portion of RAS to increase the sCOD content of RAS. 

When all existing available sources of carbon are exhausted, there is a number of external 
carbon products that can be dosed to improve the denitrification. The most widely used is 
methanol. It is a high-purity product with high bCOD content, without N or P and it is easy to 
dose. However, there are three main concerns with methanol dosing: (1) it is highly 
flammable/explosive, thus requiring special storage and handling; (2) only specialized group of 
denitrifiers (called methylotrophs) can utilize this carbon source; and (3) it is relatively 
expensive. Because of the second concern methanol is not suitable for facilities where only 
occasional external carbon dosage is required – every time methanol is used it requires a 
bacterial acclimation period. Thus, other products like glycerine (e.g. MicroC), molasses or 
industry wastewater (e.g., potato and brewery) are becoming more common. All of the 
products have their advantages and disadvantages, and they should be chosen based on the 
process conditions, local availability and price. Methane is also the new promising source of 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page 38 

carbon for the denitrification. The process requires enrichment of specific not well known type 
of bacteria called denitrifying methanotrophs and it has not been yet demonstrated with 
municipal wastewater (Raghoebarsing et al., 2006). However, the method has a great potential
to reduce the plant carbon footprint. The gas maybe produced on site in sludge digesters, thus 
there is no need for transportation. Also the full potential of methane is used without energy 
losses when compared to inefficiencies of biogas burning processes. 

Reduction of footprint 4.1.1.2

Nitrifying bacteria both AOB and NOB, responsible for the first step in conventional biological 
nitrogen removal, are the slowest growing bacteria among bacteria population used for 
municipal wastewater treatment. The kinetic characteristic of nitrifiers is site-specific and 
depends on the characteristic of the wastewater and developed bacteria population structure. 
Hence, where possible design of process upgrades or expansions should be based on the 
parameters measured using existing nitrifying biomass and local wastewater. As rule of thumb 
���� 	��� ���	��� �max values may be assumed as 0.9 and 1.0 g VSS/g VSS�d for AOB and NOB, 
respectively (EPA, 2010). These values are extremely low comparing with 6.0 g VSS/g VSS�d for 
ordinary heterotrophs responsible for COD oxidation and denitrification. Thus, the need of 
nitrifying biomass retention in the system will be the most important factor dictating longer SRT 
and as such higher ML mass required by BNR plants.  

There are two approaches in the design of nitrogen removal plants. First uses processes with 
strictly defined aerobic and anoxic tanks which allow precise control of the aerobic SRT at 
values just above minimum required for nitrification. This includes processes such as MLE, 
Bardenpho, A2O or UCT. The second approach is to 
operate at far higher SRT to build up the 
nitrification capacity in the system. That approach 
allows high flexibility of the system (e.g., 
intermediate aeration or low DO operation for 
SND), however it comes at the price of much 
higher volumes of the reactors (Figure 4.3). 
Processes in that category include oxidation 
ditches, SBR or BioDenitro.  

WWTPs in growing agglomerations often encounter problem of lack of space to introduce 
nitrogen removal or to expand the capacity of the existing facility. In such cases processes with 
well-defined aerobic tanks are preferred. Often, even these processes must be further 
optimized to decrease their footprint. Figure 4.3 presents volume comparison of process 
options that can be used to decrease the bioreactor footprint while marinating extended SRT. 

Processes with strictly defined aerobic 
and anoxic tanks have considerably 
smaller volume requirements than 
processes with SND or cyclic 
nitrification/denitrification 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page 39 

 

Figure 4.3 Comparison of required HRT and typical MLSS for various TN removal suspended 
growth processes 

Estimated for: flow 50 MLD, influent TKN 35 mg/L, effluent NH4-N 1 mg/L, effluent TIN 6 mg/L at 12°C. 

ML concentration in conventional activated sludge (CAS) systems is limited to 4 to 5 g/L by 
settleability of sludge and performance of the final clarifiers. Thus, to increase the nitrification 
capacity reactor volume must be increased. Typically aerobic zone (nitrification zone) 
constitutes 50 to 70% of total CAS volume, including anoxic and or anaerobic zones. If smaller 
tank volumes must be used they have to be compensated by higher concentration of biomass. 
One approach is to improve the settleability of activated sludge by adding ballast to the flocs. 

The method is called BioMag. It is based on the 
dosing of fine mineral particulate material to the 
sludge that will adhere to flocs and increase their 
settling velocity. Dosed material is then later 
recovered from WAS processing stream using its 
ferromagnetic character. BioMag is useful in 
mitigation of low DO bulking often observed at 
plants practicing SND. This method allows reaching 
MLSS concentration up to 10 g/L. However most of 

0

2

4

6

8

10

12

0

4

8

12

16

20

24

MLE MBR MLE
Biogradex
or BioMag

MLE IFAS MLE SBR BioDenitro

M
LS

S,
 g

/L
 

HR
T,

 h
 

Ax Aer Aer/Ax Solids separation MLSS

Processes enhancing ML 
settleability (e.g., BioMag, 
Biogradex) may provide volume 
reduction comparable to IFAS or 
MBBR systems.  



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page 40 

the plants in operation retain MLSS in the range of 4 to 8 g/L due to increased aeration costs at 
higher MLSS (Young et al., 2014). Another method that has been applied already in over 40 
facilities is Biogradex vacuum degasification. In that technology sludge settleability is improved 
due to degasification (removal of N2, CO2, and O2) of ML directly before the final clarifiers. Due 
to removal of nitrogen, even when denitrification process continues in the clarifier, the 
produced gases will not reach saturation in the flocs and will not appear as gas bubbles causing 
reduction of settling velocity and floating sludge. The plant can often double its ML 
concentration and this can facilitate conversion of a CAS into biological nitrogen removal 
process. Typical plant operating ML with vacuum degasification is 6 to 8 g TSS/L (Maciejewski et 
al., 2012; Oleszkiewicz and Barnard, 2006). 

Complete biomass retention, regardless of its condition (e.g. bulking or floating) is provided by 
membrane bioreactors (MBR). Those systems rather than sedimentation, utilize micro- or 
ultrafiltration membranes submerged directly in the aerobic basins for the liquid/solids 
separation. MBRs are characterized by very low solids in the final effluent and they are usually 
operated at MLSS in the range of 7 to 12 g/L (8 to 10 g/L would be typical). Despite significant 
reduction of capital and operational cost of MBR systems in the last decade (lower cost of 
membrane manufacturing and improved membrane cleaning procedures) they still remain one 
of the most expensive solutions on the market – and operators are faced with replacement of 
membranes every 7-8 years. MBR are usually used in plants that receive relatively warm and 
highly concentrated wastewater, and where flow peaking factor is low. Water temperature 
(affecting its viscosity) and maximum flows are the most important factors that drive MBR 
costs. 

Some plants that have already nitrification basins in sidestream pretreatment of reject water, 
implement external bioaugmentation. Excess biomass produced in the sidestream treatment 
which has higher percentage content of nitrifiers is directed to the mainstream process. That 
process setup does not increase total biomass retention in the main stream, however it should 
increase its nitrification capacity. Despite reports of improved ammonia removal this method 
still requires more research, especially on impact of rapid temperature change on the 
transferred biomass (EPA, 2010; Szoke et al., 2011). 

Plant footprint can also be significantly decreased using attached growth systems, i.e. moving 
bed biofilm reactor (MBBR) or integrated fixed and activated sludge (IFAS) reactors. Both 
systems utilize free floating plastic media as the base for biofilm growth. The difference 
between MBBR and IFAS is that the latter has the sludge recycle from the final clarifier similar 
to the CAS. Thus, in IFAS systems bacteria may grow both in suspension forming flocs and in 
biofilm on the media. The relative efficiency of suspended versus attached growth changes with 
temperature. Colder temperatures see nitrification activities dominating in attached growth 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page 41 

while in warm temperature conditions suspended growth nitrification dominates. Both systems 
are characterized with increased biomass concentration in the basin thus the volumes of tanks 
may be reduced. IFAS system may be a retrofit opportunity for older CAS plants. Main 
advantage of biofilm based systems next to reduced volumes of reactors in significantly better 
response to the loading and temperature variability. However, they come at cost of increased 
aeration requirements and the operational difficulties of plastic media handling during liquid 
draw-downs. 

Biological aerated filters (BAF) are another form of compact attached growth systems. Media in 
BAF are smaller than in MBBR of IFAS and spherical, this provides better compaction and as the 
result also filtration. Some BAF installations are configured as upflow systems with either 
sunken media (e.g. expanded clay grains) or floating media (e.g. polystyrene beads). Other 
technologies feature downflow media filtration. Similar to previously mentioned attached 
growth processes, BAF also requires higher DO concentration in the reactor to improve the 
oxygen transfer to the biofilm. Advantage of BAF over MBBR or IFAS is that it does not require 
secondary solids separation. However this is coming at the price of relatively high head loses 
and required backwash cycles, backwash storage and filter redundancy. The systems are 
characterized by improved low-temperature tolerance when compared to suspended growth 
systems. The BAF systems typically use nitrification – denitrification sequence with addition of 
methanol and use chemical phosphorus precipitation.  

Aerobic granular sludge systems (e.g., NEREDA) also offer higher biomass concentrations in the 
system and reduced footprint. Those are cyclic systems with the settling/decant phase directly 
in the reaction chamber – no final clarifiers are required. Similar to the biofilm based systems 
[...]
China, in that they only target BOD and TSS, and have no explicit ammonia, TN, and TP limits. 
Interestingly, both the EU and China specify COD limits, which is virtually non-existent in 
Canadian and US federal and provincial regulations. In Canada, the most stringent TP limits are 
the 0.1 mg/L set for plants discharging to the Lake Simcoe watershed. It is expected that with 
the recently enacted phosphorus reduction strategy, future TP limits may be 0.05 mg/L or 
lower. The next most stringent TP limits are 0.25 mg/L in BC set for selected regions. 
Furthermore, while Ontario, BC, Alberta, and Manitoba have set TP limits, Eastern Canada and 
Quebec have not. All Canadian provinces set site-specific ammonia limits. Only BC and 
Manitoba specify provincial TN limits, with BC limiting TN in wastewater land discharges over 
sensitive aquifers to <10 mg/L.  

Canadian regulations should continue the development of nutrient trading programs, at least in 
stressed watersheds. While many US states such as Arizona, Colorado, California, Illinois, 
Minnesota, New York, and Wyoming, do not have explicit TP limits, Florida, and Michigan have 
set TP limits. Of the various states explored here, Florida has the lowest TN and TP limits, as low 
as 3 and 1 mg/L, respectively. Chesapeake Bay has some of the most stringent effluent nutrient 
requirements of 3 mg TN/L, and 0.3 mg TP/L. Some US plants like the Truckee Meadows Water 
Reclamation Facility in Nevada and the Syracuse Metropolitan Wastewater Treatment Plant 
have to meet even more stringent nutrient requirements such as 1.5 mg TN/L, and 0.02 mg 
TP/L, respectively. The EU and its member states, Germany, France, Poland, Netherlands, 
Austria, and Denmark all have TN and TP limits in the range of 15 mg TN/L, and 1-2 mg TP/L, 
with Denmark stipulating the lowest TN limit of 8 mg/L. In Australia, New South Wales, and 
Victoria have the strictest ammonia, TN, and TP limits, with 90% percentile concentrations of 2, 
10, and 0.3 mg/L, respectively in NSW, and 5, 15, and 1 in Victoria. The use of 90% percentile in 
NSW and Victoria (Australia) rather than the maximum limits set in other regulations, translates 
to greater performance reliability requirements. 

It is evident that not only the future nutrient limits will be increasingly more stringent but also 
greater performance reliability will be required as statistical-based criteria become more 
popular. Greater emphasis will be placed on phosphorus recovery due to its worldwide 
dwindling supplies. As evidenced by the Syracuse SPDES permit, future regulations may target 
specific organics in wastewater effluents, which will inevitably exert a significant financial 
burden on municipalities.  

 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page 99 

Interior BC and the Prairie Provinces 
use biological nutrient removal 
processes and have started 
implementing phosphorus recovery. 

8 SYNTHESIS OF RESEARCH AND PRACTICE  

This chapter is a synthesis of research and practice of the nutrient removal, recovery and reuse.
The synthesis combines the materials from chapters 2 to 6 in order to put the technical 
knowledge of processes into the Canadian context, including regulations and policies, market 
perspectives and environmental conditions. It presents the different nutrient management 
trends characteristic to Western and Eastern Canada. Drivers and barriers for nutrient recovery 
and reuse are identified and discussed. 

8.1 PERFORMANCE AND COST EFFICIENCY OF NUTRIENT REMOVAL IN CANADIAN 
MUNICIPAL WASTEWATER TREATMENT SYSTEMS  

With different nutrient discharge regulations in each province and varying levels of receiving 
water sensitivity the levels of treatment attained at municipal wastewater treatment plants in 
Canada are quite diverse. Coastal plants, discharging to the sea in British Columbia, generally do 
not remove nutrients – including the Province’s largest plant, the Vancouver’s Annacis Island 

discharging to Fraser River estuary. Victoria BC, the last 
provincial capital discharging raw wastewater to the sea, 
had embarked (2014) on construction of a 130 MLD 
McLoughlin secondary treatment system (removal of CBOD 
only), utilizing MBBR technology, along with struvite 
recovery and anaerobic digestion with biogas production at 
a total price tag of $783M; however, the Township of 
Esquimalt refused to re-zone the McLoughlin site and the 

project has been put on hold. 

The plants in interior BC, on the other hand, lead the nation in development of advanced BNR 
technology and remove nutrients to low levels, typically TN below 10 mg/L and TP below 
1 mg/L, particularly in discharges to lakes. Kelowna BC was the world’s first cold temperature 
BNR plant which, commissioned in 1980, has been an idea incubator for optimizing the one-
sludge BNR reactor, currently upgraded to 70 MLD Westbank process and achieving 
TN < 8 mg/L and TP < 0.2 mg/L, with SRP < 0.1 mg/L, without chemical use. The adjoining 
17 MLD Westbank BC plant (42,000 PE) gave its 
name to the currently most advanced and widely 
used BNR technology with RAS pre-denitrification. 
The concept of primary sludge fermentation was 
first applied for generation of VFA in Kelowna BC. 
Most new BNR facilities in Western Canada and 
many in northern EU, particularly in Germany and 

Canadian coastal 
municipalities discharging 
to the sea have no plans to 
remove nutrients. 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page 100 

Poland are equipped with primary sludge fermenters, 
generating VFA which assure consistent biological 
removal of phosphorus. 

Plants in the provinces of Alberta, Saskatchewan and 
Manitoba respond to the provincial requirement of TP 1 
mg/L and are typically designed using a BNR technology 
such as Westbank (e.g. 30 MLD Winnipeg West plant 
achieving SRP of 0.1 mg P/L) and less frequently a MUCT 
process or variation of BNR processes such as the Westbank system with an aerobic IFAS 
section, designed for the 120 MLD Winnipeg South plant. Alberta does not have TN standards 
but is considering adopting them at 15 mg/L. The plants in Alberta: Calgary Bonnybrook plant C 
at 100 MLD, Capital Region in Edmonton at 100 MLD, and 310 MLD Gold Bar in Edmonton, all 
feature one-sludge BNR process. The Gold Bar facility is the first in Canada to treat, using 
ultrafiltration, 15 MLD portion of the effluent for reuse at a Petro Canada refinery. The 80 MLD 
Lethbridge and 47 MLD Red Deer plants have full one-sludge BNR technology reducing TN and 
TP to 15 and 1 mg/L, respectively.  

The new 100 MLD ADWF Pine Creek WWTP for Calgary features a Westbank process – now 
considered conventional state-of-the art BNR process – which can be reconfigured to operate 
as a step-feed process, which allows accommodation of higher wastewater flows and loads. The 
plant has a TP permit of 0.5 mg/L, however, it must maintain effluent TP below 0.3 mg/L to 
comply with the City of Calgary total mass loading limit for phosphorus discharged to Bow River 
from all City plants. Pine Creek WWTP uses cloth disc filters to upgrade effluent to below 
5 mg/L of TSS. The use of the final filtration step is now universally accepted as standard for 
plants aiming to achieve effluent total phosphorus levels below 1 mg/L. 

The Gold Bar Edmonton WWTP has Canada’s first phosphorus recovery facility with an Ostara 
process piloted – currently (2015) expanded to include the whole sludge liquor flow. Saskatoon, 
a 120 MLD BNR facility using a MUCT process, was upgraded recently and has Canada`s second 
phosphorus recovery plant by Ostara. The plant had serious struvite plugging problems and 
therefore opted for a WASSTRIP process, where WAS is fermented to release the accumulated 
phosphorus for recovery by Ostara’s process and prevent deposition. Phosphorus recovery is 
planned for a number of plants in Manitoba, Saskatchewan and Alberta. Manitoba is the first 

jurisdiction in the country to mandate a 
municipal plant (200 MLD Winnipeg North) to 
remove phosphorus biologically and consider 
nutrient recovery.  

Ontario plants typically use extended 
aeration with phosphorus co-
precipitation, and do not remove nitrates. 

BNR plants in Western Canada 
use primary sludge 
fermentation to warrant 
effective biological phosphorus 
and nitrate removal. 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page 101 

Lake Simcoe plants have the 
strictest effluent P permits. To 
meet their combined allowed P 
load to the lake, the effluent 
levels would have to be reduced 
to 0.01 mg/L. 

Plants in Ontario primarily use chemical precipitation of phosphorus (called co-precipitation) 
and, where required locally, nitrification, with a small number of medium-sized BNR facilities 
being operated. Aluminum or iron salts are added to the activated sludge reactor or the 
effluent channel going into the final clarifier. In case of lower than 0.5 mg TP/L, the plants 
would use granular filtration with chemical addition 
directly to filters. Ballasted flocculation with ferric is 
one direct chemical precipitation/accelerated 
sedimentation technology, which is now applied to 
lower the effluent TP and SRP in EU, USA and 
recently in Canada. Ballasted flocculation is also used 
as treatment of wet weather flow bypass in most of 
the currently upgraded facilities in Canada. 

Plants discharging to Lake Ontario, such as Clarkson and Booth in Mississauga or the 850 MLD 
Ashbridges Bay in Toronto, are conventional plants with co-precipitation meeting permits of TP 
0.7 to 1 mg/L. Plants upgrading or expanding their capacity, like the York and Durham Regional 
Municipalities’ jointly owned plant Duffin Creek discharging to Lake Ontario in the City of 
Pickering, target effluent concentrations of TP 0.3 mg/L and SRP 0.2 mg/L. On the other hand, 
the planned increase of the Duffin Creek capacity from 360 MLD to 630 MLD is to be 
accomplished without substantially increasing the phosphorus load. This would mean that an 
effluent quality of SRP below 0.05 mg/L must be achieved. Total nitrogen is not usually 
regulated in Ontario, however, plants will have a total ammonia nitrogen (TAN) limit based on 
avoiding the un-ionized ammonia nitrogen (UAN) toxicity. Typical discharge permits would be 
winter TAN = 8 mg/L and summer TAN = 3 mg/L. 

Ontario municipalities discharging to Lake Simcoe are 
currently required to remove TP down to 0.1 to 0.3 
mg/L. The new 2015 baseline tiered TP concentrations 
provide for effluent objective TP of 0.07 mg/L for loads 
greater than 1000 kg P/a, 0.1 mg/L for loads less than 
1000 kg P/a and 0.25 mg/L for lagoon effluent. All 
municipalities with effluent permits at 0.3 mg TP/L, 
such as Innisfil (14 MLD) and Orillia (27 MLD) are 
already striving to meet the new concentration in the 
vicinity of 0.1 mg/L TP. In Orillia’s case the plant does 

not have to remove nitrogen and manages to remove TP down to 0.09 mg/L average through 
co-precipitation with alum in a CAS reactor. To reliably maintain such low levels of effluent 
Orillia is investigating an upgrade to tertiary filtration - the ultrafiltration considered would cost 
CAD 14.0M.  

WWTP contribute only 7% of 
total P load to Lake Simcoe – 
the rest comes from non-point 
sources.  At the moment the 
WWTPs are resigned not to 
meet their year 2045 target 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page 102 

Lake Simcoe’s largest contributor, City of Barrie (76 MLD using a combined high solids HPOAS 
and RBC process; discharging 2774 kg P/a), has an effluent permit of TP 0.18 mg/L with a target 
of 0.1 mg/L in 2015, which will further decrease to 0.075 mg/L TP after plant expansion to 102 
MLD. The two-stage nitrification facility, which currently uses tertiary shallow sand filters with 
alum addition, consistently reaches effluent levels below 0.1 mg TP/L and is considering 
installations of MBR to further reduce TP discharge. The technologies used in the Lake Simcoe 
area’s fifteen WWTP are predominately long SRT extended aeration with co-precipitation, 
followed by granular media filtration or as in the case of 18/24 MLD Keswick WWTP, 
ultrafiltration. This proves that achievement of TP = 0.1 mg/L is quite feasible with CAS or 
extended aeration CAS with nitrification using co-precipitation. Most of the plants have to meet 
a more stringent summer TAN limit of < 3 mg N/L. 

The Phosphorus Reduction Strategy states that the longer-term whole lake phosphorus loading 
goal for Lake Simcoe is 40 t/a. This would require the total point source contribution from all 
sewage treatment plants to be reduced to 2.9 t/a. The baseline target load for all sewage 
treatment plants is currently established at 6.5 t/a. The Strategy acknowledges that it would 
not be possible for the plants to meet this target load by year 2045. It should be noted that 
WWTP point sources contribute currently 7% of the annual phosphorus load and are dwarfed 
by non-point sources such as atmospheric fallout or urban runoff – the latter contributing 31% 
(23 t P/a). Nutrient removal from these sources should become a parallel immediate target of 
the phosphorus reduction strategy. 

The Upper York Sewage Solution serves nine municipalities 
and debates potential discharge to Lake Ontario or Lake 
Simcoe. The discharge to Lake Simcoe would require them 
to meet the LOT levels of 0.01 mg TP/L. The idea is to 
double the current 48 MLD capacity and develop a 
comprehensive plan for water reuse, through the Water 
Reclamation Center, that is aligned with the Lake Simcoe 
Protection Plan.  

Plants in southern Ontario have been removing phosphorus to levels at or below 0.5 to 1 mg/L 
TP and have removed ammonia to the un-ionized ammonia level of 1 mg/L without employing 
denitrification. The dominant technology in this case was CAS with extended SRT and co-
precipitation. The municipalities on Grand River in the Waterloo Region have strived to remove 
TP to levels lower than that. Kitchener’s expansion to 120 MLD aims at effluent TP < 1 mg/L; 
Waterloo at 55 MLD has the same goals; Preston at 17 MLD removed TP to 0.7 and TAN to 8 in 
summer; Galt removes TP to 0.6 mg/L and TAN to 2 mg/L; Elmira at 7.8 MLD is the only BNR 
facility in the region and achieves 0.5 mg TP/L and 0.7 mg TAN/L in summer and 2 mg TAN/L in 

All plants discharging to 
Great Lakes remove P 
chemically. Syracuse NY 
meets effluent permit of 
0.02 mg TP/L. 



Options for Improved Nutrient Removal and Recovery from Municipal Wastewater in the Canadian Context 

Page 103 

Quebec’s largest plants 
typically use CEPT alone 
or followed by biological 
nitrifying filters and do 
not remove nitrates. 

Great Lakes effluent 
permits of 0.5 to 1 mg TP/L 
failed to protect the lakes 
from near-shore algal 
infestation. 

the winter. Other smaller plants in that Region nitrify to meet the low summer ammonia level 
and chemically precipitate to level at, or below, 0.5 - 1.0 mg TP/L. The Grand River, due to 
considerable non-point source contributions continues to be the largest phosphorus input into 
Lake Erie. 

There are 1448 plants discharging to Great Lakes, with the 
US side (e.g. Duluth MN, Milwaukee WI, Rochester NY, 
Erie MI, 2600 MLD Detroit MI) contributing 12,294 MLD 
from 978 plants. Ontario contributes 5,770 MLD from 470 
plants. Almost 96% of US wastewater inflow is receiving 
advanced tertiary treatment which typically consists of 
CAS followed by phosphorus precipitation, often on sand 
filters. Approximately 87% of wastewater into Great Lakes from Ontario is subject to secondary 
treatment with co-precipitation and 7.9% of flow receives tertiary treatment (Arvai et al., 
2014). Majority of Ontario facilities are extended SRT CAS with chemical phosphorus 
precipitation, similar to Canadian plants discharging to Lake Ontario and meeting the required 